A TRADITION OF QUALITY SINCE 1945

Log Jack & Roller
#TMB-45

For technical questions and replacement parts, please contact technicians who have specialized knowledge.
Thank you very much for choosing our product!

Save the receipt, warranty and these instructions. It is important that you read the entire instruction sheet to
become familiar with this product before you begin using it.

Before using this Metal Timber Jack, please read the following instructions carefully:

Assembly I nstructions:

1. Attach Iron Clip (#3) to the Tube Body (#5) by sliding it into the top slot and securing with bolt (#2), Washer
(#8) and Nut (#9).

2. Attach Holding Frame (#7) to the Tube Body (#5) by sliding into the bottom slot and securing it with the
Bolt Latch (#4), Washer (#10) and the Split Pin (#6)

3. Attach Steel handle (#1) to the Tube Body (#5) by threading the handle into the opening, as far as possible
until it is firmly connected with the Tube Body (#5)

War ning and Precaution!

1. Besuretotighten all nuts and bolts prior to first use, and check them periodically for loosening.

2. Ensure that the steel handle is threaded into the tube body firmly to avoid sliding off the handling. This
could cause logsto slip and fall onto the user, causing injury.

12909



Part List Item Description Part #
1 Steel Handle 12897
2 Bolt 12898
3 Iron Clip 12899
4 Bolt Latch 12901
5 Tube Body 12902
6 Split Pin 12903
7 Holding Frame 12904
8 Washer 12905
9 Nut 12906
10 Washer 12907
11 Plastic Grip 12908

SWISHER MOWER & MACHINE CO.
1602 CORPORATE DRIVE, P.O. BOX 67, WARRENSBURG, MISSOURI 64093
PHONE 660-747-8183 FAX 660-747-8650 WWW.Swisherinc.com



	Assembly Directions

	Parts Assembly

